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APPROVAL CERTIFICA o :_
FOR MANUFACTURE} I-E-

Certificate No. LO3286-PAOO] Initial Approval : Ist April, 2015
Product + Puints
Manufacturer : BNH Corp

56, Giasan-ro 96obeon-gil, Gasan-myeon. Pocheon-si, Gyeonggi-do, Koren

Product Description :Kind = Corrosion Resistant Faint
Anti-fouling Systes

See the "Appandix”

Approval Condition : This certificate e valid on condition that an annusl lHuﬂI. lu\flt
for the Approval of Nenufacturer is carried out and fou
satisfactory by the Society

THIS 1S TO CERTIFY
in accordance with the relevant requirement of this Society's Rules and / or of the recognized
stundards as follows and entered in the "List of Approved Manufacturers and Type Approved
Equipment”

Ch.3, Sec.1, 108 of the Guldance for Approval of Manufacturing Process and Type Approval

that ihe above-mentioned product has been approved

This Cerificate is valid until 31 March, 2020 subject 1o perlodical survey.
Reissued ot Seoul, Korea on 16th April. 2015,

KOREAN REGISTER OF SHIPPING

B =
Gremeral Manager of
Seoudd Branch Office

e eespiey o of the Cortificans

rpElA L
CHINA CLASSIFICATION SOCIE

T NAESS
CERTIFICATE OF WORKS APPROVA
R R R o L R
'm;h:mu(yuumm&wnﬂmmmmmmmmlmnrw = EA1 :
with the ability snd condirions o produce the prodocts described in the cemificats L— u

ST Manufucturer
BNB Corporation
HklfAddress
56, Gasmnoro Fbbeon-gil, Casan-mryeon, Fochoon-4l, Gyemggi-do. Kores
PR Product
e
Coating
W HIB G ik
Antlcorrusive Palut for Ship
P b N otations
HL

INBTpskiapproval Standard

1 oPEE Y ORI AR (20180 EICHERH BRI R

Chaper 1, Past Tas af Clima Classification Sockety Rules for Classifivation of Sea-going Sieel Ships 2018 acd its Amendmess
2 PEMHREE (AR LR R N IR

Chapter 3,Chisa Classificatios Sociery Guidelines for Survey af Structure Azt Corrotion for Ships

T.OB/T 6T48-3006 LRI 4R

GIUT £748- 2008 Anticormumive puint for ship

I Fintended for
WA 5% 5 W/ Shipa. ard Of fshare [natallaticns

M8 P 3 L Puge | of )
NG |a152441

TEST seport NN

8, Tekeunosanecp-ro 2beon~gil, Nam-gu, Ulsan, 44776 Korea -I'l:E'?"II OI ﬂ E

Regort No < TBK=2019-00%30
Fepresentaive: © St Hyun Kwan
Company name 688 Co, Lid.

Beldress 156, Gasanro Ybeon-oi, Gasarmmyeon, Pochecn—si, Gyeonggi-do, Korea;

Test L‘mmmn Dt zmm

Sample nama  : AM=C~T1000

Test Results
TEST ITEM UNT_ SMeRLE | RESULT | TESTMETHOO

ool e | - :
H=) '

* Attachment | Report on Tast Resuls

Mol © 1, The st cesults ol Ihs fest report are only limiled in ho the samples and sample names provided by e client and do not
pusrarke he cually of all products o the client, You Can check websee (ww ki or kil or OF code 1o vesily
the mutheriicity of the cerficate,
2 This t2st repirt shal be issed only witlie he purpose of ts defined usage and shall not be used Y publc relafion,
advertisemen and lawsl,
4, This teet repioe & olny valed when perted o KTR coginal repart pape with holpgram and when re-isgud by KTR,
“The capy and the: slecironic Fle of he test repor are ondy for eleerce.

See repart | NORSOK M-501, Ediors

k8 TG - 7 b

L6 W-" 'j’yu :%r {ﬁﬁm

Prepated by LEE I SUNG Reviewed by Ry Tas Gyoe

Tad 2 (220521 Tal 2 1577-301(ARS &)
w005

Korea Testing & Research Institute

President

lﬁg CAGHIIEENN, | |
CERE

Onder Saeve: - Complete

)/

#rpe Coramic Coating
AM-C

Ciemt Kyung Heung [ndustry Co.

Cliews®s Coedder Mot N gigpes

Pomapesctirm Fheses

B and Frai 10/ 06,98

This certificate is sswed to the Messms, Kyung Heung Ind. CO., Lid, Pocheon, Kyonghi-Dio, to
certify that the undersigned Surveyor o this Soclety did attend at the building site, Yang Ju,
Kyongki-Do on the above date for the purpose of examining and witnessing tests for the
undermentioned coramic coating,

Corrasion Control Coating
Trade Name 1 AM-C
Type of Coating : Silicate
Applicability : Refined Spirits, Crude O4l, Sea Water
Surface Proparation : Blast cleaned 150 8501-1, Sa 2V
Number of Cont : 3 Coats x b0 Microns
Diry Film Thickness - 150 Microns.

The coated steel pile (406 mm O.D) was vertically hammered in to the earth up to 7.3 Metre deep
with 82 times impact by means of 7 Tons hammer,

On« jom of | . coating fition has boen 1 visually and tosted by using
of pin hole tostor. No rocordable defocts fourd from the surface of coating,

The coated steal pipe (45 mm O.0) was vertically hammered 20 times by using of 5 Kg Hammer.
Mo recordable defects found from the surface of coating,

The coated steel plate (300 x 200 x 12 mm) was hammered 20 times by esing of 5 Kg Hammer. No
recordable defects found from the surface of coat

From the results of the above tests, it s considered that the above coramic coating is mechanically
suitable for corrosion control of general steel structure.

However,
fent 1o b

is tecommended that, in order to achieve final recognition, chemical & I

peeformed additionally.

Smcm o Liovd's Register
NETICE: This certifi sulject do the terms amd condini e feaf, swdich foeeus past of this vertificatr.
o 1 Lisgod's Rrgser ol P, svpstetesd e T} Fry hasch Smest. Lamden T 405

BNB wwwbnbkr 7
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February 9, 2007

Dr. Shin, Hyun Gwan
President ;
B&B Korea

474-2 Gasan-ri
Gasan-myeon
Pocheon-si
Gyeonggi-do

KOREA

CORROSION
CONTROL
CONSULTANTS

AND LABS,
INC.

STATEMENT OF EXPERT OPINION

I am pleased to provide my expert opinions concerning the Atometal line of coatings
formulated and manufactured by B&B Korea.

I visited South Korea during the week of January 22, 2007. During my visit, I toured your
manufacturing facility, met with your technical ntaff, and visited a number of sites at
which Atometal coatings had been applied. These sites included|pier structures|at
Incheon, flood control gates at Bu’an, and new highway bridges near Incheon
International airport. In all cases, the Atometal coating systems are performing well in
very aggressive environments.

In my expert opinion, the Atometal line of coating materials is unique in the coatings
industry. The combination of a robust resin system with high-grade ceramic pigments has
resulted in a line of coating systems which are both durable and highly corrosion|

9@& Lol

Jon R. Cavallo, PE, PCS
Vice President

The Socisty For
Prosactve Costngs

PATRON MAMBER

o

RPO. BOX 226 « ELIOT, ME 03903

resistant.|I look forward to the introduction of the [Atometal line of coatings to the US
market|so that facility owners in the[US can availlthemselves of the benefits of|Atometal

SSPC ZHLAIH S| 3|T FHUZ HiAl

o 603-431-1919 e FAX: 603-431-2540 « WEB-SITE: www.ccclabs.com _
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February 9, 2007

] CORROSION
ﬁ a CONTROL
CONSULTANTS
AND LABS,
a INC.

HIOHHI OlA 7Hetstn M| =35t ATOMETAL FEINZE i3t CrsS2F 20|
ME7 2|HAE MSSEiCt.

' Dr. Shin, Hyun Gwan
President
B&B Korea
474-2 Gasan-ri
Gasan-myeon
Pocheon-si
Gyeonggi-do
KOREA

L= 200749 18 22 1Y sS4
UE7|ZHSQ HMH| S|Al} SES As
OrLt3|2|E 3o, ATOMETAL MEtZE XNEO| MOZl AISSHE

o= YEIAC ASHY S0l UHRF £, 7o MF L E,

e
MEE 2 IEE=2C0H, AMHRSS L2,

A1, *H—H 71 g xSz

re of
[ mI

ATOMETALMZIZ IS HE2 (HEDT Mst BA SHWME E2 gag
HOo{ZF1 UAct. [Lf MEJ} o|ZAS 2= ATOMETALMIZI2TE =

[ZE HAAM ofF St MZ=o|ct 28t 3%l A|lAHD DER M2t
ClE EECR E2 UF4dS ZIUD 2AEX|of ZSiC.

matA LhE ATOMETALAMZI2IZE HIZ0| [iEAIL Lo O[=ZAIZo
AJN7L EI0{M 0|2 SAIS0A 22 =22 £ S Hiatn UCt.]

9,,,,.‘1 Lruitlo

Jon R. Cavallo, PE, PCS
Vice President

L RO, BOX 226 = ELIOT, ME 03903 = 603-431-1919 e FAX: 603-431-2540 « WEB-SITE: www.ccclabs.com _
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CERTIFIED COPY

Froet:  Ceramic Coating Certiffcnte Number:  SEO 9811142
ANC
Crientz - Fyung Heung Induastry o e Seoul
Clisnt’s Order Manbers - None e 2 Jaly 1998

Order Status:  Complete

Saped e [hales
First; - arec Fraal: 10/ 06,98

Tlris certificate is issued to  the Messrs., Kyung Heung Ind. COx, Ltd,, Pocheon, Kyongki-Da, to
certify that the undersigned Surveyor to this Society did attend at the bailding site, Yang Ju,
Kyongki-Do on the above date for the purpose of examining and witnessing tests for the
undermentioned ceramic coating,

Corrosion Control Coating

Trade Name: % AM-C

Type of Coating, i Silicate

Applicability ; Refined Spirits, Crude Oil, Sea Water
Surface Preparation Blast cleaned 150 8501-1, Sa 2V
Mumber of Coat . 3 Coats x 60 Microns

Crey Filmn Thickness @ 180 Microns

The coated steel pile (406 mnx O.D) was vertically hammered in to the earth up to|7.3 Metre deep |
[swith 82 times impact by means of 7 Tons hammer. |

O completion of hammering, coating condition has been examined visually and tested by using
of pin hole tester. No recordable defects found from the surface of coating.

The coated steel pipe (45 mm O.D) was vertically hammered 20 imes by using of 5 Kg Hammer.
Ma recordable defects found from the surface of coating,

The coated steel plate (300 x 200 x 12 mm) was hammered 20 tmes by psing of 5 Kg Harmmer. Mo
recordable defects found from the surface of coating,

From the results of the above tests, it is considered that the above ceramic coating is mechanically
suitable for corrosion control of general steel structure,

However, it is recommended that, in order to achieve final recognition, chemical & énvironmental
test to be performed additionally.

1:7€ S| A2
2 : 823| EIA
3:7.3M 0| 2E}

=&, HAYH MH 8l

Survevor to Llovd's Register

.N{?lﬂ{'& This certiffcate iz sulect to the terns awd conditives overleaf, weliieh form part of s certificate,
PCHIE BN R o) Liopd®s Begisser ol Shippeng, cepistensd Sifie 71 Ferchvanch Street, Lomibon PO ABS
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Environmentally friendly paint is the solution,
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